PACKAGE LEAFLET: INFORMATION FOR THE USER

Generic Modafinil 200mg (Modafinil)



What Is Generic Modafinil 200mg Drug?

Modafinil is a medication sold under the brand name Provigil® among others. It was approved by the Food and Drug Administration (FDA) in 1998 for the treatment of excessive daytime sleepiness due to several sleep disorders such as narcolepsy, obstructive sleep apnea (OSA), and shift work sleep disorder (SWSD). In 2016 alone, it was prescribed to more than a million individuals because of its safety, tolerability, and efficacy. Though modafinil is quite expensive, it is available in a generic form under Modvigil, among others, collectively referred to as generic modafinil. Generic Modafinil 200 mg contains the same active ingredient as the brand name drug and thus has the same effects, adverse reactions, interactions, and usage. It is a cost-effective alternative to Provigil®, excellent for promoting wakefulness and enhancing cognitive function.

How Does Generic Modafinil Work?

Generic Modafinil 200mg increases alertness enhances thinking and perception as stimulants do. However, unlike Adderall, it is not a stimulant and doesn't result in energy crashes as it wears off from the system. Thus, this medicine has a unique structure and its actual mechanism of action is unknown. However, it is believed to work by increasing the levels of certain neurotransmitters like dopamine, serotonin, and glutamate in areas of the brain that control the sleep-wake cycle. Neurotransmitters are chemical substances that neurons use to communicate. There is an established relationship between them and motivation, mood, alertness, and focus.

How to Take It Correctly?

To get the best out of any drug with minimal risk of complications, it is advisable to adhere strictly to prescriptions and directions from a doctor. The initial recommended dose of Generic Modafinil is 200 mg. For the treatment of SWSD, take 1 tab about an hour prior to the start of the shift. However, if the condition, looking to be treated, is either narcolepsy or OSA, take 1 tab early in the morning. Note that this drug has a half-life of about 15 hours; thus, taking it late in the day may make it difficult to sleep at night. Take each tablet with a substantial amount of water. Meanwhile, the pills can be taken with or without food. It is worth noting that frequency and dosage may differ based on certain factors such as sex, age, weight, even genetic makeup, or underlying medical condition. The best dose is best determined by a doctor. Seek medical advice before using this medication.

Wondering About Possible Side Effects?

Certain side effects that can result from using this drug. They may vary from person to person, but not everyone experiences them. The possible common side effects associated with the intake of Generic Modafinil 200mg include: nausea, upset stomach, dry mouth, dizziness, diarrhea, headache. More severe side effects can also occur, especially if the pills aren't taken correctly. They include suicidal thoughts, depression, irregular heartbeat, tremors, and hallucinations. These are very serious conditions that can be life-threatening if left unattended. Seek urgent medical attention should they occur.

About Interactions

Generic Modafinil may interact with some over-the-counter medications, food, and alcohol. While some of such interactions may only affect its onset of action, others may be negative and increase the risk of side effects or render either medicine ineffective.

Avoid taking Generic Modafinil concomitantly with the following meds: street drugs like MDMA (ecstasy), blood thinners like warfarin, antifungal drugs such as ketoconazole and itraconazole, CYP3A4 substrates like cyclosporin, rifamycins such as rifabutin and rifampin, antihypertensive agents like guanabenz, propranolol, clonidine, prazosin, etc.; drugs containing armodafinil or modafinil.

Generic Modafinil 200mg interacts negatively with excessive amounts of caffeine, as well as chocolate. Be mindful of drinks that contain lots of caffeine, including tea and coffee. Do not use this medicine alongside alcohol, as it can cause unpredictable effects. There have been reports of blackouts linked to such a mixture. Fatty foods are known to delay the absorption of Generic Modafinil and could ultimately prolong the time it takes for its effects to kick in. No other foods are known to interact with this medicine. Refer to the product leaflet to get a more comprehensive list of interactions.

Customer Reviews

The fact that over 1.4 million distinct modafinil prescriptions were written in 2016, in the USA alone, speaks volumes of its efficacy. A majority of users have given it a thumbs up based on its tolerability, safety, and ease of use. Most of them gave remarks regarding how it promotes wakefulness and increases focus quickly, without causing energy crashes like caffeine and other energy drinks do after their effects wear off. Generic Modafinil is a great drug that offers immense benefits. When used correctly, it increases memory, creativity, motivation, and productivity.

Buy Cheap Generic Modafinil 200 mg Online OTC

Generic Modafinil is available online and can be bought from many edrugstores. However, a useful rule of thumb when shopping on the Internet is to buy from trustworthy and reputable vendors that you trust to deliver genuine products. This will also prevent you from getting scammed by a FAKE online pharmacy trying to take money from unsuspecting buyers.

If you'd love to buy Modalert, Modvigil, Modafresh, Vilafinil, Generic Modafinil, or any generic nootropics from Sun Pharma and other manufacturers, you can bank on <u>Afinil Online Pharmacy</u>. We deal directly with reputable manufacturers that possess all the necessary certifications to operate and deliver standard products. All our meds are FDA approved, and we guarantee their genuineness by offering <u>free trial samples</u>. This means that you can get to try out the products before spending your cash. Furthermore, we offer <u>great discounts</u> via coupons and vouchers so that our drugs will be cost-effective. But how much does our Generic Modafinil cost on the average? Well, 20 tablets of Generic Modafinil 200 mg, go for \$49, at \$2.49 per pill. While this may be the best price you will find anywhere, it gets even better with the more pills you buy. Thus, the more you order, the more you save!

Buy now and get any product of your choice delivered to your doorstep.